
9500B SERIES LOCK

34

37

9500ASSB.EPS

36

39

35

34

38

33

28
27

31
13

25
45

24

18

19

31

28

28

26

26

27

30

29

32

44

4417

16

34

1

2

4

5

6

7

8 9

13

49

20

21
22 22

23

24
43

25
45

41

14

19

11

11

46

15

48

12
11

50

9500B PARTS LIST.PM6

3{
3SEAL�

SPACER

PISTON�
SEAL



 9500B SERIES LOCK
PARTS LIST

ITEM  QTY PART NUMBER DESCRIPTION

 1 1 146-9500-086 ASSY, LOCK BODY
 2 1 216-9524-008 LATCHBOLT (SHOWN)
 2 1 146-9524-001 (OR) ASSY, LATCHBOLT, ELHB, RH
 2 1 146-9524-000 (OR) ASSY, LATCHBOLT, ELHB, LH
 3 1 313-0000-104 O-RING, 2-215, 70D, BUNA N
 4 1 313-0000-050 O-RING, 2-016, VITON
 5 1 313-0000-052 PISTON RING, 1.25 X .070
 6 1 216-9524-011 SPRING
 7 1 216-9500-089 TOP COVER
 8 3 310-1032-003 SCREW, SHCS, 10-32 X 3/8
 9 1 310-0632-006 SCREW, SHCS, 6-32 X 1/4
 10 1 216-9524-004 SWITCH BRACKET
 11 1 216-9500-025 INSULATOR PAD
 12 1 160-9500-000 ASSY, LOCK STATUS SWITCH
 13 4** 310-0256-002 SCREW, SHCS, 2-56 X 9/16
 14 1 330-0000-086 FITTING, BARB, 10-32 x 1/16
 15 1 216-9524-003 RACK, 9500
 16 4 310-2520-019 SCREW, FH SOC., 1/4-20 X 1/2
 17 1 216-9524-006 MOUNTING PLATE
 18 1* 216-9400-133 MORTISE CYLINDER PLATE
 19 4** 310-0632-009 SCREW, FH, SOC., 6-32 X 3/8
 20 2 310-0632-006 SCREW, SHCS, 6-32 X 1/4
 21 1 331-0000-053 SOLENOID
 22 2 330-0000-133 FITTING, 90 BARB, 10-32 X .078
 23 1 216-9400-132 MORTISE CYLINDER PLATE, UNIVERSAL
 24 4** 319-0000-052 SPACER, KEY SWITCH
 25 2** 160-9400-020 ASSY, KEY SWITCH
 26 3 319-0000-044 SPACER, LONG
 27 2 216-9400-134 GEAR SUPPORT PLATE
 28 3 319-0000-045 SPACER, GEAR
 29 2 313-0000-072 WASHER, PLASTIC
 30 1 146-9400-035 ASSY, GEAR, 3/16
 31 3 310-0632-010 SCREW, SHCS, 6-32 X 1
 32 2** 310-0832-015 SET SCREW,  8-32 X  7/16
 33 1 216-9500-023 FACEPLATE
 33 1 216-9500-151 (OR) FACEPLATE, BRASS
 34 6 311-0632-056 SCREW, TP, FH,  6-32 X 1/4, STNLS
 34 6 311-0632-008 (OR) SCREW, TP, FH,  6-32 X 1/4, BRASS
 35 1 330-1206-000 TUBING, 1/8 OD X 1/16 ID, POLYURETHANE, 7"
 36 1 340-0000-205 SPLIT LOOM , 5"
 37 1   SEE WIRING DIAGRAM ASSY, 3 PIN MOLEX CONNECTOR
 38 1   SEE WIRING DIAGRAM ASSY, 6 PIN MOLEX CONNECTOR
 39 1 330-0000-140 TUBING COUPLING HALF
 40 1*** 330-0000-141 TUBING COUPLING HALF (FIELD SIDE)
 41 1 330-1206-000 TUBING, 1/8 OD X 1/16 ID, POLYURETHANE, 7"
 42 1*** 216-9400-136 WIRE RETAINER
 43 4** 216-9400-152 MOUNTING BLOCK

ITEM  QTY PART NUMBER DESCRIPTION

 44 4** 310-0832-014 SCREW, FH SOC., 8-32 X 1/2
 45 2** 340-0000-133 SWITCH LEVER, MICROSWITCH, #JS-7
 46 2 310-0000-014 SCREW, SHCS, 2-56 x 3/8
 47 3 313-0000-088 LOCK WASHER, #6
 48 1 216-9524-007 ACTUATOR ROD
 49 1 316-0000-058 ROLL PIN, 3/32 X 3/8
 50 1 216-9524-004 SWITCH BRACKET

* USED ON KEYED BOTH SIDES MODELS ONLY
** DIVIDE QTY BY (2) FOR KEYED ONE SIDE MODELS
*** PART NOT SHOWN

NOTE:
1. ITEM 3, O-RING HAS BEEN REVISED

WHEN REPLACING THIS SEAL USE
P/N 313-0000-112 PISTON SEAL AND
P/N 216-9500-102 SEAL SPACER AS SHOWN

9500BPL.PM5
9500ASSB.EPS


